

# BAUSTOFFPRÜFSTELLE Wismar GmbH



DAP-PL-3497.00

## RAP Stra-Prüfstelle

- ✓ Prüf- und Überwachungsstelle nach „Richtlinien für die Anerkennung von Prüfstellen für Baustoffe und Baustoffgemische im Straßenbau (RAP Stra)“
- ✓ Prüfstelle für die Fremdüberwachung der Ausführung nach ZTV-ING Teil 3, Abschnitt 4 und 5
- ✓ Prüfstelle für Fahrbahndecken aus Beton nach ZTV Beton-S1B

## Prüf-, Überwachungs- und Zertifizierungsstelle

- ✓ für Bauprodukte des Beton-, Stahlbeton- und Mauerwerksbaus
  - nach Landesbauordnung
  - nach Bauproduktengesetz (Kenn-Nummer: 0943)
- ✓ eingetragen im „Handbuch für das Fliesengewerbe“ unter „Untersuchungs- und Materialprüfanstalten“

Baustoffprüfstelle Wismar GmbH · Lübsche Straße 109 · 23966 Wismar

INGEGANGEN 27. Nov. 2006

SAICOS COLOUR GmbH  
Carl-Zeiss-Straße 3

D - 48336 Sassenberg

Wismar, 09.12.05/V.

<b>Test report no.:</b>	<b>3165/05</b>
<b>Customer:</b>	SAICOS COLOUR GmbH Carl-Zeiss-Straße 3 D - 48336 Sassenberg
<b>Subject matter:</b>	Testing accordance - Determination of the anti-slip properties - Working rooms and working areas with increased skid risk according to DIN 51130:2004-06
<b>Subject date:</b>	02.12.05
<b>Samples received:</b>	07.12.05
<b>Name of the product:</b>	<b>wooden floor covering treated with " Pflegewachs Nr. 8100 "</b> Dimensions: 50 cm x 100 cm
<b>Number of samples:</b>	1 test cover
<b>Origin:</b>	Saicos Colour GmbH
<b>Official in Charge:</b>	Dipl.-Ing. (FH) Ch. Böttcher
<b>Sampling:</b>	The samples were provided by the customer.

The test report comprises 2 pages.

*The test results relate exclusively to the subject matter that was tested. The test report may not be copied, passed on to third parties or published in extracts without the written consent of BPS Wismar.*

Baustoffprüfstelle Wismar GmbH  
Lübsche Straße 109  
23966 Wismar

Telefon: (03841) 762306; 7 55 48  
Telefax: (03841) 7630 78  
E-Mail: bpswismar@t-online.de  
Internet: www.bps-wismar.de

Kontoverbindungen:  
Sparkasse Mecklenburg-Nordwest  
BLZ: 140 510 00, Kto.: 1 000 006 553

IBAN: DE 32 1405 1000 1000 006 553,  
BIC: NOLADE 21WIS

Volksbank Wismar  
BLZ: 130 610 78, Kto.: 4 100 182

Handelsregister Schwerin: HRB 1958  
Steuer-Nr.: 080/106/00090  
USt.-IdNr.: DE137436034

Geschäftsführer:

Prüfstellenleiter RAP Stra:  
Prüfstellenleiter PÜZ-Stelle:  
DGQ Auditor:

Fr. Dipl.-Ing. E. Stoige (Mobil) 01 73/2 33 59 25  
Hr. Dipl.-Ing. (FH) R. Matzkeit (Mobil) 01 72/5 48 22 75  
Hr. Dipl.-Ing. (FH) R. Matzkeit  
Fr. Dipl.-Ing. E. Stoige  
Hr. Dipl.-Ing. P. Wiegand (Mobil) 01 72/5 48 22 76

**Determination of the anti-slip properties according to DIN 51130:2004-06 "Determination of the anti-slip properties - working rooms and working areas with an increased skid risk - walk test - inclined plane"**

**Description of the panel:**

The wooden floor covering has a level surface.

**Preparation of the test cover:**

A jointless test cover, size 100 x 50 cm was produced by laying on a self-supporting, non-warping panel.

The panel was manufactured by the customer.

The cover was cleaned with a dry cloth before the start of the test.

**Mean angle of inclination:**

Test no.	Corrected overall angle of acceptance DIN 51 130 increased skid risk [ ° ]
1	7,4
2	7,6
3	7,1
4	6,6
5	7,1
6	6,4
<b>Mean value</b>	<b>7,0</b>
<b>corrected mean angle of inclination <math>\alpha_{tot}</math> for assessment group shown below</b>	<b>6 - 10</b>

**Assessment group:**

In accordance with the test results obtained pursuant to the guidelines of DIN 51130; the floor covering is to be classified in assessment group **R 9**.



Dipl.-Ing.(FH) Ch. Böttcher  
Official in Charge



Dipl.-Ing. E. Stoige  
Director of the Test Office